
PLATE COMPACTORS 
MVP60, MVP95, MVP125

Go t
o Disc

ou
nt-

Eq
uip

men
t.c

om
 to

ord
er 

yo
ur 

pa
rts



Discount-Equipment.com is your online resource for  quality parts & equipment. 
Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts?  
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on once of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, , Stow, Wacker, Sakai, Mi-T- M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, Barreto, EZ Trench,  Bil-

Jax, F.S. Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, 
Koshin, Rice, CH&E, General Equipment, ,AMida, Coleman, NAC, Gradall, Square Shooter, 
Kent, Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, 

Rol-Air, Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/


Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



ITEM PART #  DESCRIPTION MVP60 PRICE LIST 

1 PC103100 MVP60 SHOCK ABSORBER (1) 4 $45.00 

2 PC103000 MVP60 BASE PLATE 1 $1,000.00 

3 PC104000 MVP60 VIBRATOR ASSY 1 $600.00 

4 PC95016 PLAIN WASHER 16-GB93 4 4 $1.08 

5 PC93016 SPRING WASHER 16-GB93 4 $1.08 

6 PC57016-40 BOLT M16 X 40 - GB5783-86 4 $1.25 

7 PC105100 ENGINE PLATE 1 $25.00 

8 PC105000 MVP60 ENGINE MOUNT WITH WHEEL PLATE 1 $150.00 

9 PC106100 CUSHION PAD 2 $25.00 

10 PC108000 MVP60 WHEEL KIT (OPTIONAL) 1 $360.00 

12 PC61010 NUT M10 - GB6170 15 $1.25 

13 PC95010 WASHER 10 - GB95 7 $1.08 

14 PC93010 SPRING WASHER 10 - GB93 9 $1.08 

15 PC108010 PLAIN WASHER 1 $1.08 

16 PC89013 CIRCLIP FOR SHAFT 12 - GB894 (OPTIONAL) 2 $2.00 

17 PC61008 NUT M8 - GB6170 1 $1.25 

19 202002M HONDA ENGINE GX160 1 $800.00 

22 PC057008-40 BOLT M8 X 40 - GB5783 4 $1.25 

23 PC106000 MVP60 FOLDABLE HANDLE ASSY. 1 $280.00 

24 PC106007 KNOB 10X35 2 $40.00 

25 PC57008-25 BOLT M8 X 25 - GB5783 13 $1.25 

26 PC93012 SPRING WASHER 12 - GB93 2 $1.08 

27 PC96012 WASHER 12 - GB96 2 $1.08 

28 PC106002 RUBBER MOUNT 2 $20.00 

29 PC106003 COLLAR 2 $12.00 

30 PC57012 BOLT M12 x 60-GB5782 2 $1.25 

32 PC152000-2 MVP60/MVP95 CLUTCH PULLEY ASSY (19MM) 1 $220.00 

33 PC152005 MVP60/MVP95 CLUTCH SPACER 3 $1.08 

36 PC107001 INSIDE BELT COVER 1 $120.00 

37 PC11544 V-BELT FOR GX160 1 $50.00 

38 PC107000 BELT COVER 1 $150.00 

39 PC95008 WASHER 8 - GB95 19 $1.08 

40 PC93008 SPRING WASHER 8-GB93 21 $1.08 

41 PC57008-16 BOLT M8 X 20 - GB5783 3 $1.25 

42 PC108100 WHEEL PIN 1 $30.00 

66 PC57006 BOLT M6 X 30 4 $1.25 

68 PC105001 RUBBER CLIP 2 $30.00 

69 PC61006 NUT M6 4 $1.25 

70 PC105002 CLIP PLATE 4 $5.00 

90 PC101100 PROTECTIVE FRAME (OPTIONAL) 1 $250.00 

91 PC108001 WHEEL SHAFT 1 $30.00 

92 PC108002 WHEEL 2 $40.00 

93 PC105003 NUT STRIP 1 $40.00 

94 PC103001 MVP60 RUBBER MAT (OPTIONAL) 1 $50.00 

95 PC103002 FIX STRIP (OPTIONAL) 1 $12.00 

96 PC57010-40 BOLT M10X30-GB5783 (OPTIONAL) 2 $1.25 

99 PC2004001-1 MVP60/MVP95 THROTTLE CONTROL LEVER (OPTIONAL) 1 $45.00 

100 PC1560006-2 MVP60 THROTTLE CONTROL WIRE (OPTIONAL) 1 $20.00 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

ITEM PART #  DESCRIPTION MVP60 PRICE LIST 

14 PC93010 SPRING WASHER 10 - GB93 1 $1.08 

25 PC57008-25 BOLT M8 X 25 - GB5783 8 $1.25 

39 PC95008 WASHER 8 - GB95 8 $1.08 

40 PC93008 SPRING WASHER 8-GB93 8 $1.08 

45 PC154003 WASHER M10 1 $1.08 

47 PC57010-25 BOLT M10 x 20-GB5783 1 $1.25 

48 PC154004-1 MVP60/MVP95 PULLEY 1 $80.00 

49 PC10008 KEY 8X16 - GB1096 1 $3.00 

50 PC154009 MVP60/MVP95 VIBRATING CASE 1 $715.00 

51 PC154006 MVP60/MVP95 CASE COVER ( L ) 1 $110.00 

52 PC98035 OIL SEAL 35 x 48 X 10-GB9877 1 $35.00 

53 PC104007 MVP60 ECCENTRIC ROTATOR 1 $320.00 

54 PC27011 BERING 6211-GB276 2 $60.00 

55 PC34100 O-RING 100 - GB3452.1 2 $10.00 

59 PC154008 MVP60/MVP95 CASE COVER ( R ) 1 $110.00 

64 PC154001 PACKING PIECE 14 1 $12.00 

65 PC154002 PLUG SCREW 12X1.25 1 $20.00 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



ITEM PART #  DESCRIPTION ENGLISH MVP60 PRICE LIST 

71 PC81800 BOLT M10X30-GB818 1 $3.00 

72 PC97010 WASHER 10-GB97.1 1 $1.08 

73 PC2008005-1 CAP OF WATER TANK 1 $50.00 

75 PC88910 NYLON NUT M10-GB889 1 $2.00 

76 PC2008007-1 MVP60 WATER TANK COCK 1 $60.00 

77 PC2008003-1 CLIP HOOP 2 $25.00 

78 PC2008008 HOSE 10X100 1 $24.00 

79 PC2008009-1 SPRING PIPE 1 $36.00 

80 PC70008 BOLT M8X16-GB70 4 $1.25 

81 PC93008 SPRING WASHER M8-GB93 4 $1.08 

82 PC2008010 PIPE HOLDER (L.) 1 $21.00 

83 PC2008011 PIPE HOLDER (R.) 1 $21.00 

84 PC57838 BOLT M8X16-GB5783 2 $1.25 

85 PC93008 SPRING WASHER M8-GB93 2 $1.08 

86 PC2008012 SEAT PACKING 2 $0.00 

87 PC2008013 SPRING WASHER M8 2 $1.08 

88 PC2008006-1 MVP60 WATER TANK 1 $250.00 

89 PC2008014 WATER TANK ASSY. (OPTIONAL) 1 $300.00 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   

     
     
     

     
     

     

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



ITEM PART # DESCRIPTION ENGLISH MVP95 PRICE LIST 

21 PC153001 MVP95 BASE PLATE 1 $1,200.00 

22 PC154000 MVP95 VIBRATOR ASSY. 1 $600.00 

23 PC153002 MVP95 SHOCK ABSORBER (1) 4 $45.00 

24 PC17010 NUT M10 - GB170 4 $1.25 

25 PC93010 SPRING WASHER 10 - GB93 4 $1.08 

26 PC95010 PLAIN WASHER 4 $1.08 

27 PC95016 WASHER 16 - GB93 4 $1.08 

28 PC93016 SPRING WASHER 16 - GB93 4 $1.08 

29 PC57016 BOLT M16 X 40 - GB5783 - 86 4 $1.25 

31 PC153003 ENGINE MOUNTING PLATE 1 $180.00 

32 PC57010-30 BOLT M10 X 30 - GB5783 4 $1.25 

33 PC93010 SPRING WASHER 10 - GB93 4 $1.08 

35 202002M HONDA ENGINE GX160 1 $480.00 

36 PC057008-50 BOLT M8 X 50 - GB5783 4 $1.25 

37 PC93008 SPRING WASHER 8 - GB93 4 $1.08 

38 PC95008 WASHER 8 - GB95 4 $1.08 

39 PC153007 ENGINE NUT (Ⅰ) 1 $0.00 

40 PC153006 ENGINE NUT (Ⅱ) 1 $0.00 

41 PC95006 WASHER 8 - GB95 1 $1.08 

42 PC88006 LOCK NUT M8 - GB889 1 $1.25 

43 PC155001 MVP95 WHEEL KIT (OPTIONAL) 1 $510.00 

44 PC155002 WHEEL (OPTIONAL) 2 $50.00 

45 PC152000 MVP60/MVP95 CLUTCH PULLEY ASSY (19MM) 1 $220.00 

46 PC10005 KEY C5 X 35 1 $1.70 

47 PC152005 MVP60/MVP95 CLUTCH SPACER 1 $1.08 

48 PC93008 SPRING WASHER 8 - GB93 1 $1.08 

49 PC57008-25 BOLT M8 X 25 - GB5783 1 $1.25 

50 PC93008 SPRING WASHER 8 - GB93 1 $1.08 

51 PC11544-2 V-BELT FOR GX160 1 $50.00 

52 PC153004 INSIDE BELT COVER 1 $120.00 

53 PC153005-2 BELT COVER FOR GX160 1 $150.00 

54 PC57008-20 BOLT M8 X 20 - GB5783 1 $1.25 

55 PC93008 SPRING WASHER 8 - GB93 5 $1.08 

56 PC95008 WASHER 8 - GB95 5 $1.08 

57 PC57008-25 BOLT M8 X 25 - GB5783 4 $1.25 

83 PC57006 BOLT M6 X 30 2 $1.25 

84 PC95006 WASHER 6 2 $1.08 

85 PC105001 RUBBER CLIP 1 $30.00 

86 PC61006 NUT M6 2 $1.25 

87 PC155003 RUBBER COLLAR 4 $30.00 

91 PC156004 MVP95 HANDLE 1 $90.00 

92 PC156003 COLLAR 2 $12.00 

93 PC156002 RUBBER 2 $20.00 

94 PC156005 RUBBER MOUNT 2 $45.00 

95 PC96012 WASHER 12 - GB96 2 $1.08 

96 PC57012 BOLT M12 X 65 - GB5780 2 $1.25 

97 PC93012 SPRING WASHER 12 - GB93 2 $1.08 

101 PC155000 GUARD CAGE W/HOOK 1 $200.00 

102 PC57010-25 BOLT M10 X 25 - GB5783 4 $1.25 

103 PC93010 SPRING WASHER 10 - GB93 4 $1.08 

125 PC2004001 MVP60/MVP95 THROTTLE CONTROL LEVER (OPTIONAL) 1 $45.00 

126 PC156006-1 MVP95 THROTTLE CONTROL WIRE (OPTIONAL) 1 $20.00 

127 PC2001002-2 MVP95 FIX STRIP (OPTIONAL) 1 $45.00 

128 PC97017 WASHER 10-GB97 2 $1.08 

129 PC93010 SPRING WASHER 10-GB93 2 $1.08 

130 PC57810 BOLT M10X45-GB5783 2 $1.25 

131 PC2001001-2 MVP95 RUBBER PAVING MAT (OPTIONAL) 1 $60.00 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

ITEM PART #  DESCRIPTION ENGLISH MVP95 PRICE LIST 

61 PC154009 MVP60/MVP95 VIBRATING CASE 1 $715.00 

62 PC154002 PLUG SCREW 12X1.25 1 $20.00 

63 PC154001 PACKING PIECE 14 1 $12.00 

68 PC154007 MVP95 ECCENTRIC ROTATOR 1 $350.00 

69 PC27011 BEARING 6211 - GB276 2 $60.00 

70 PC154008 MVP60/MVP95 CASE COVER ( R ) 1 $110.00 

71 PC154006 MVP60/MVP95 CASE COVER ( L ) 1 $110.00 

72 PC154005 PROTECTIVE COVER 1 $144.00 

73 PC98035 OIL SEAL 35 x 48 X 10-GB9877 1 $35.00 

74 PC34100 O-RING 100 - GB3452.1 2 $10.00 

75 PC57008-25 BOLT M8 X 25 - GB5783 8 $1.25 

76 PC93008 SPRING WASHER 8 - GB93 8 $1.08 

77 PC95008 WASHER 8 - GB95 8 $1.08 

78 PC154004 MVP60/MVP95 PULLEY 1 $80.00 

79 PC10008 KEY 8X16 - GB1096 1 $3.00 

80 PC154003 WASHER M10 1 $1.08 

81 PC57010-25 BOLT M10 X 25-GB5783 1 $1.25 

82 PC93010 SPRING WASHER10-GB93 1 $1.08 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

ITEM PART #  DESCRIPTION ENGLISH MVP95 PRICE LIST 

111 PC157001 MVP95 WATER TANK 1 $250.00 

114 PC157007 MVP95 WATER TANK COCK 1 $60.00 

115 PC157004 SPRINKLING PIPE 1 $24.00 

116 PC157003 PIPE HOLDER ( L ) 1 $25.00 

117 157005 PIPE HOLDER ( R ) 1 $25.00 

118 PC57008-30 BOLT M8 X 30 - GB5783 2 $1.25 

119 PC95008 WASHER8-GB95 5 $1.08 

121 PC157002 CAP WATER TANK 1 $50.00 

122 PC57010-30 BOLT M10 X 30 - GB5783 1 $1.25 

123 PC95010 WASHER10 - GB95 2 $1.08 

124 PC17010 NYLON NUT M10 - GB170 1 $1.25 

132 PC157000 WATER TANK ASSY. 1 $300.00 

   

     
     
     

     
     

     

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



ITEM PART #  DESCRIPTION ENGLISH MVP125 PRICE LIST 

1 PC3001000-3 MVP125 BASE PLATE ASSEMBLY 1 $830.00 

2 PC3002000-2 MVP125 VIBRATION BOX 1 $645.00 

3 PC700018-50 BOLT M18 x 50-GB70 4 $1.25 

5 PC930018 SPRING WAHSER M8 X 18-GB93 4 $1.08 

6 PC3003000-2A MVP125 ENGINE MOUNTING PLATE 1 $500.00 

7 PC3004000 MVP125 ADJUSTING PLATE 4 $10.00 

8 PC410012 NUT M12-GB41 4 $1.25 

9 PC617010 NUT M10-GB6170 1 $1.25 

10 PC930012 SPRING WAHSER 12-GB93 4 $1.08 

11 PC3005000 MVP125 CAGE ASSEMBLY 1 $380.00 

12 PC930012 SPRING WAHSER 12-GB93 4 $1.08 

13 PC700012-30 BOLT M12 x 30-GB70 4 $1.25 

14 202002M HONDA ENGINE GX160 1 $480.00 

15 PC700010-45 BOLT M10 x 45-GB70 4 $1.25 

16 PC930010 SPRING WASHER10-GB93 4 $1.08 

17 PC970010 WASHER10-GB97.1 8 $1.08 

18 PC3006000-2 MVP125 HANDLE ASSEMBLY 1 $375.00 

20 PC3007000 MVP125 BELT GUARD FOR GAS ENGINE 1 $80.00 

21 PC3008000-2 MVP125 ENGINE PULLEY FOR HONDA 1 $300.00 

22 PC700008-20 BOLT M6 x 20-GB70 1 $1.25 

23 PC930008 SPRING WASHER6-GB93 2 $1.08 

24 PC970008 WASHER6-GB97.1 2 $1.08 

25 PC700006-20 BOLT M8 x 20-GB70 1 $1.25 

26 PC930008 SPRING WAHSER M8 X 18-GB93 1 $1.08 

27 PC0950008 WASHER 8 - GB95 1 $1.08 

28 PC700008-16 BOLT M8*16-GB70 2 $1.25 

29 PC3009000 SPRING 1 $29.00 

30 PC3010000 MVP125 TROLLEY WHEEL KIT (OPTIONAL) 1 $560.00 

31 PC3011000-4 V-BELT FOR GAS ENGINE MVP125 1 $40.00 

 

 

 

 

 

 

 

 

 

 

 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

 

ITEM PART #  DESCRIPTION ENGLISH MVP125 PRICE LIST 

32 PC3001001-3 MVP125 BASE PLATE ONLY 1 $700.00 

33 PC3001002 VIBRATION DAMPER FOR MVP125 4 $60.00 

34 PC970012 WASHER12-GB97 4 $1.08 

35 PC617012 NUT M12-GB6170 4 $1.25 

36 PC3001003 MVP125 EXTENSION PLATE (OPTIONAL) 2 $65.00 

37 PC970020 WASHER-GB97 6 $1.08 

38 PC930020 SPRING WASHER-GB93 6 $1.08 

39 PC578020 BOLT M16X50-GB5783 6 $1.25 

 

 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

ITEM PART #  DESCRIPTION ENGLISH MVP125 PRICE LIST 

40 PC3002001-2 EXCITER BOX FOR MVP125 1 $600.00 

41 PC3002002 BOX COVER 1 $230.00 

42 PC700008-25 BOLT M10x 30-GB70 9 $1.25 

43 PC9300010 SPRING WAHSER M8 9 $1.08 

44 PC119008 PIN BOLT8-GB119 2 $1.25 

45 PC283006 BEARING 32206-GB283 2 $45.00 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



46 PC987752 OIL SEAL 50 x 28 x 10-GB9877.1 1 $25.00 

47 PC3002003 BEARING COVER (R)  1 $35.00 

48 PC700008-20 BOLT M8 x 20-GB70 9 $1.25 

49 PC3002004 MVP125 EXCITER BOX PULLEY 1 $80.00 

50 PC3002005 WASHER 1 $1.08 

51 PC109608 KEY C20 x 8-GB1096 1 $1.75 

52 PC578308 BOLT M8 x 20-GB5783 1 $1.25 

53 PC3002006 BEARING COVER (L) 2 $35.00 

54 PC276006 BEARING60206-GB276 2 $60.00 

55 PC3002007 PINCH CLAMP PILLOWBLOCK 1 $55.00 

56 PC3002008 BOLT M10 12 $1.25 

57 PC3002009 BOLT 1 $3.00 

58 PC854010 WASHER10-GB854 1 $1.08 

59 PC617010 NUT M10-GB6170 1 $0.00 

61 PC3002010-2 SPINDLE FOR MVP125 1 $49.00 

62 PC3002011-2 UNBALANCE WEIGHT FOR MVP125 1 $80.00 

63 PC894040 RETAINING RING40-GB894 2 $5.00 

65 PC3002013 DIRECTION PIN 1 $15.00 

67 PC3002014 SPINDLE 1 $45.00 

68 PC3002015 DIRECTION HOUSING 1 $20.00 

69 PC3002016 ROTARY COVER 1 $12.00 

70 PC3002017 WAHSER 1 $1.08 

71 PC930005 SPRING WASHER5-GB93 1 $1.08 

72 PC700005-16 BOLT M5 X 16-GB70 1 $1.25 

73 PC3002018 SPINDLE 1 $49.00 

74 PC3002019 BASE COVER 1 $30.00 

75 PC345226 O RING 30×4 2 $5.00 

76 PC578308 BOLT M810X 25-GB5783 2 $1.25 

77 PC3002020 BOARD COVER 1 $30.00 

78 PC3002021 GASKET COVER 1 $6.00 

79 PC700006 BOLT M6 X 22-GB70 3 $1.25 

80 PC930006 SPRING WASHER 6-GB93 3 $1.08 

81 PC700008-30 BOLT M8 X 25-GB70 4 $1.25 

82 PC578614 BOLT M14 X 1.5 X 20-GB5786 2 $1.25 

83 PC3002022 SPRING WASHER 2 $1.08 

84 PC894042 RETAINING RING42-GB894 3 $5.00 

85 PC3002023 COVER GASKET 3 $20.00 

86 PC3002024 GEAR 1 $90.00 

87 PC109612 KEY A12 X 20-GB1096 1 $1.75 

88 PC3002025-2 SPACER FOR MVP125 1 $20.00 

89 PC3002026-2 PULLEY SHAFT FOR MVP125 1 $49.00 

90 PC109612 KEY A12 X 50-GB1096 1 $1.75 

91 PC3002027-2 UNBALANCE WEIGHT FOR MVP125 1 $80.00 

92 PC578208 BOLT M8 X 16 4 $1.25 

93 PC3002028 BELT GUARD 1 $80.00 

94 PC276008 BEARING 16008-GB276 2 $60.00 

95 PC3002012-1 CLUTCH BODY 2 $50.00 

96 PC3002012-2 GEAR 1 $90.00 

97 PC3002012-3 BOLT M8 X 30 4 $1.25 

98 PC617008 NUT M8-GB6170 4 $1.08 

151 PC3002031 OIL SEAL GASKET 1 $5.00 

152 PC3002032 OIL SEAL GASKET 1 $5.00 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



 

 

 

 

 

 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



ITEM PART # DESCRIPTION ENGLISH MVP125 PRICE LIST 

105 PC578012-60 NUT M12 X 60 - GB5780 FOR MVP125 2 $3.00 

106 PC950012 WASHER 12 -GB95 2 $1.08 

107 PC3006010 COLLAR FOR MVP125 2 $10.00 

108 PC3006012 NYLON COLLAR FOR MVP125 2 $20.00 

109 PC3006400-2 VIBRATION DAMPER FOR MVP125 2 $60.00 

110 PC578008-20 NUT M8 X 20- GB5780 4 $3.00 

111 PC950008 WASHER 8 - GB95 4 $1.08 

112 PC3006200-2 VIBRATION DAMPER FOR MVP125 1 $45.00 

116 PC617320 BOLT M20 X 1.5 - GB6173 2 $40.00 

117 PC3006004 PIN 1 $20.00 

118 PC3006005 SPRING 1 $18.00 

119 PC3006007 SCREW ROD 1 $22.00 

120 PC3006009 PULLING HANDLE 1 $30.00 

121 PC701006-45 NUT M6 X 45- GB701 3 $1.25 

122 PC859006 SPRING WASHER 6 - GB859 3 $1.08 

123 PC3006006-3 TRAVEL LEVER 1 $45.00 

124 PC701008-30 NUT M8 X 30 - GB701 2 $1.25 

125 PC950008 WASHER 8 - GB95 2 $1.08 

126 PC680805001 THROTTLE LEVER ASSY. (OPTIONAL) 1 $80.00 

127 PC701008-25 NUT M8 X 25 - GB701 2 $1.25 

129 PC950008 WASHER 8 - GB95 2 $1.08 

130 PC3006500-2 HANDLE FOR MVP125 1 $70.00 

131 PC701008-20 NUT M8 X 20 - GB701 (OPTIONAL) 1 $1.25 

132 PC859008 SPRING WASHER 8 - GB859 (OPTIONAL) 3 $1.08 

133 PC3006601 CLIP (OPTIONAL) 3 $20.00 

134 PC3006013 KEY 3 $1.75 

143 PC3006014-2 HANDLE FRAME FOR MVP125 1 $250.00 

144 PC3006015-3A CABLE FOR MVP125 1 $100.00 

148 PC3006017-1 THROTTLE WIRE (OPTIONAL) 1 $80.00 

153 PC930008 SPRING WASHER 8 - GB95 2 $1.08 

154 PC3006018 NYLON COLLAR 2 $30.00 

Go t
o D

isc
ou

nt-
Eq

uip
men

t.c
om

 to
 or

de
r y

ou
r p

art
s



Discount-Equipment.com is your online resource for  quality parts & equipment. 
Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts?  
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on once of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, , Stow, Wacker, Sakai, Mi-T- M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, Barreto, EZ Trench,  Bil-

Jax, F.S. Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, 
Koshin, Rice, CH&E, General Equipment, ,AMida, Coleman, NAC, Gradall, Square Shooter, 
Kent, Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, 

Rol-Air, Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/



